
1



2



Table of Contents 

Message/Organizational Overview 

 City Budget Message……………………………4 

 Community History……………………………....7 

 Citizen Engagement……………………………..10 

 Strategic Planning……………………………….11 

 Mission, Vision, and Values…………………….14 

 Priority Goals……………………………………..15 

 Governing Body………………………………….16 

 City Ward Boundary Map……………………….17 

 City Organizational Chart……………………….18 

 Leadership Team………………………………..19 

Budget and Financial Overview 

 Financial Policies…………………………….....20 

 Basis of Accounting/Budgeting………………..20 

 Debt Management……………………………...21 

 Categories of Funds……………………………23 

 Total Budget Summary………………………...24 

 Total Budget By Category……………………..25 

[...]
main will not handle the new flows that the new pump station will produce. This project will create 
new opportunities for development of land at the south end of Smithville.  

Justification: 

This project is outlined in the Wastewater Master Plan. 

Impact on Operating Costs 

This project will be a new sewer pump station. There will be future maintenance costs 
associated with this project. 

64



Planned Expenditures 

Phase FY 2022 FY 2023 Total 
Engineering $500,000 - $500,000 

Construction - $2,200,000 $2,200,000 

Total $500,000 $2,200,000 $2,700,000 

Funding Sources 

Source FY 2022 FY 2023 Total 
CWWS Funding $500,000 - $500,000 

CWWS (COP Financing) - $2,200,000 $2,200,000 

Total $500,000 $2,200,000 $2,700,000 

Actual Expenditures (To Date) 

 Phase FY 2022 FY 2023 Total 

Engineering $346,050 - $346,050 

Construction - - - 

Total $346,050 - $346,050 

Updated: August 16, 2022 

65



Capital Improvement Projects 2023-2027 
Project Name: 
Tower to Major Mall (8” Water Line) 

Department: 
Public Works - Utilities 

Type of Project: 
Reliability 

Contact: 
Bob Lemley 

Total Project Cost: 
$125,000 

Description: 

This project will install a brand new 8” water main from the southwest water tower (Amory Rd) to 
Major Mall (on 144th Street).  

Justification: 

The project will provide an upgraded water main along Highway 169. This installation will improve 
service for customers in this area and will loop in the system servicing the Barton Heights 
subdivision. This project has been identified in the Water Master Plan.  

Impact on Operating Costs 

This will be a new water line, which will result in additional maintenance costs. 

66



Planned Expenditures 

Phase FY 2023 
Engineering $25,000 

Construction $100,000 

Total $125,000 

Funding Sources 

Source FY 2023 

CWWS Fund $125,000 

Total $125,000 

Updated: August 16, 2022 

67



Capital Improvement Projects 2023-2027 
Project Name: 
Wastewater Plant – Bar Screen 

Department: 
Public Works - Utilities 

Type of Project: 
Capacity 

Contact: 
Bob Lemley 

Total Project Cost: 
$1,150,000 

Description: 

The wastewater treatment plant bar screen removes items which are non-organic or non-
decomposable during the treatment process (including wipes or string). The current bar screen is 
located after the main intake and lift station into the plant. Because of the location, all this incoming 
non-organic and non-decomposing material must be pumped which is clogging the pumps. 
Ideally, the bar screen would filter out those materials before the material would reach the pump 
station. 

Justification: 

The City had significant problems with the pumps getting clogged, requiring the pumps to be 
pulled and all the materials to be removed. After the addition of the South Interceptor, rags, wipes, 

68



and other waste comes into the pumps intact. In the future, as the City expands wastewater 
system infrastructure, the bar screen needs to be placed in a different area to prevent. This new 
bar screen would have the most up-to-date technology and would be a critical investment in 
reducing wear and tear and ongoing pump maintenance and repair. 

Impact on Operating Costs 

The project should reduce the overall maintenance costs caused by non-organic and non-
decomposing materials.  

Estimated Expenditures 

Phase FY 2023 FY 2024 Total 
Engineering $250,000 - $250,000 

Construction - $900,000 $900,000 

Total $250,000 $900,000 $1,150,000 

Funding Sources 

Source FY 2023 FY 2024 Total 
CWWS Fund $250,000 $900,000 $1,150,000 

Updated: August 16, 2022 

69



Capital Improvement Projects 2023- 2027 
Project Name: 
4th Street and 4th Terrace (Construction) 

Department: 
Public Works - Utilities 

Type of Project: 
Rehabilitation 

Contact: 
Bob Lemley 

Total Project Cost: 
$560,000 

Description: 

This project will replace an existing 2” water line with a new 8” water line. This project will include 
slip lining the sewer main and install a utility access hole for future maintenance of sewer main. 

Justification: 

This water line is an old 2” cast iron main and the line is partially plugged due to corrosion. The 
waterline is estimated to have only 1” to 1 ½” capacity. Right now, water pressure and water 
volume in this area is not acceptable to residents and the hydrant is effectively non-functioning. 
The sewer main is also failing and is consistently in need of cleaning and rodding due to cracks 
in the pipe every month. Tree roots and other debris continues to plug up the waterline. 

Impact on Operating Costs 

The new water line will reduce the maintenance costs in this area by replacing the aging line. 

70



Planned Expenditures 

Phase FY 2022 FY 2023 Total 

Engineering $60,000 - $60,000 

Construction - $500,000 $500,000 

Total $60,000 $500,000 $560,000 
 Funding Sources 

Source FY 2022 FY 2023 Total 

CWWS Fund $60,000 $500,000 $560,000 

Updated: August 16, 2022 

71



Capital Improvement Projects 2023-2027 
Project Name: 
Winner and Woods – Waterline Replacement 

Department: 
Public Works - Utilities 

Type of Project: 
Watermain Replacement 

Contact: 
Bob Lemley 

Total Project Cost: 
$650,000 

Description: 

This project will replace the aging water main in this area which will improve utility service for 
customers along Winner Avenue. The water main will be replaced with 8” PVC piping from the 
south end of Winner Avenue to Woods Street.  

Justification: 

Numerous main breaks occur due to the old age and condition of the water main which is the 
primary reason staff are proposing to replace the line.  

Impact on Operating Costs 

The water main improvements will reduce the maintenance costs resulting from water main 
breaks.  

72



Planned Expenditures 

Phase FY 2023 

Engineering $150,000 

Construction $500,000 

Total $650,000 

Funding Sources 

Source FY 2023 

CWWS Fund $650,000 

Updated: August 16, 2022 

73



Capital Improvement Projects 2023- 2027 

Project Name: 
4th Street Terrace Road Repairs (After Utility Improvements) 

Department: 
Public Works 

Type of Project: 
Rehabilitation / Replacement 

Contact: 
Charles Soules 

Total Project Cost: 
$150,000 

Description: 

After the waterline on 4th Street is replaced, the City will need to reconstruct the road due to the 
utility construction process. The road is 24’ wide, 425’ long, and the road will require 6” of asphalt 
overlay (which is approximately 367 tons in weight). See the aerial map photo below for details 
on the section (shown in green). 

Justification: 

Utility improvements will be occurring on 4th Street and new waterlines will be constructed 
underneath the street. After the utility improvements are completed, the road will need to be 
reconstructed so residents and visitors can drive on the road again.

Impact on Operating Costs: 

This project will reduce future maintenance costs for road repairs. The new road will reduce the 
potential for cracks and potholes in the area.  

74



Planned Expenditures 

Phase FY 2023 

Annual Asphalt Program $150,000 

Funding Sources 

 Source FY 2023 

Transportation Sales Tax $150,000 

Updated: August 16, 2022 

75



Capital Improvement Projects 2023-2027 
Project Name: 
Water Plant Improvements 

Department: 
Public Works - Utilities 

Type of Project: 
Capacity 

Contact: 
Bob Lemley 

Total Project Cost: 
$1,000,000 

Description: 

The proposed water treatment plant improvements will keep the 2.5 million gallons per day (MGD) 
plant operating and improve plant efficiencies. Highlighted items for this improvement include, 
remove and land apply lagoon residuals, rehab/paint primary and secondary basins, replace filter 
valve pneumatic actuator, and replace volumetric feeder. 

Primary Settling Basin Second Rapid Mixing Basin 

High Service Pumps 

76



Justification: 

This project is necessary to maintain the production capacity and meet State Drinking water 
standards. The project has been submitted for ARPA funding from Missouri Department of Natural 
Resources through Resolution 1080 approved by the Board of Aldermen. 

Impact on Operating Costs 

There will be ongoing operating costs for the Water Plant. These improvements are the start for 
the future Water Plant expansion.  

Planned Expenditures 

Phase FY 2023 
Engineering TBD 

Construction TBD 
Total $1,000,000 

Funding Sources 

Fund FY 2023 
CWWS Fund $1,000,000 

Total $1,000,000 

Updated: August 16, 2022 

77



Capital Improvement Projects 2023-2027 
Project Name: 
Wastewater Plant Expansion 

Department: 
Public Works - Utilities 

Type of Project: 
Capacity 

Contact: 
Bob Lemley 

Total Project Cost: 
$12,000,000 

Description: 

The North Force Main conveys all flows generated north of the City’s wastewater treatment plant 
(WWTP), while the South Force Main performs the same function for the southern portion of the 
City. The flows from these force mains are directed to the wastewater treatment plant where the 
water is treated and discharged to the Little Platte River.  

The existing wastewater treatment plant utilizes the activated sludge process using Sequencing 
Batch Reactor (SBR) technology. The plant was originally constructed in 1995 and replaced an 
existing lagoon system. An expansion was completed to increase the capacity of the WWTP to a 
1.125 MGD average daily flow in 2007. The WWTP consists of an influent pump station, 
Headworks facility, three SBR basins, UV disinfection, effluent pumping, two sludge digester 
basins, and an excess flow holding tank to store peak flows during wet weather events. 

HDR Engineering Inc. prepared the Wastewater Master Plan, and this plan was adopted by the 
Board of Aldermen in January 2021. The Plant Expansion has been broken up into two phases: 

Phase 1: The Phase I expansion, indicated in the figure below, includes expanding the 
existing plant utilizing Sequencing Batch Reactor treatment technology. The land west of 
the existing site must be utilized for plant expansion. A fourth SBR basin is required as 
well as upgrades to the influent valve vault, effluent valve vault, and the addition of an 
additional sludge storage tank. As shown in the capacity evaluation above, the existing 
influent pump station, bar screen, UV disinfection, and effluent pump station have 
sufficient hydraulic capacity to meet the Phase I expansion. 

Phase 2:  Phase II expansion will require the addition of a fifth and sixth SBR basin. Again, 
upgrades are required at the influent valve vault and effluent valve vault. Additional bulbs 
will be added to the UV equipment to increase the design capacity. One more additional 
sludge storage tank will need to be added to the treatment plant to increase sludge storage 
capacity.

78



Justification: 

The project is identified in the Wastewater Master Plan for system capacity needs. The FY2028 
CIP will include CWWS funding for the remaining amount of the expansion project. 

Impact on Operating Costs 

The Wastewater Plant Expansion would have ongoing costs for operation and maintenance. 
The expansion will require more electricity and materials to run the plant.  

Planned Expenditures 

Phase FY 2024 FY2027 
Engineering $1,050,000 - 

Construction - $5,000,000 

Total $1,050,000 $5,000,000 

Funding Sources 

Source FY 2023 FY2027 

CWWS Fund 
(Wastewater Impact Fees) $1,050,000 - 

CWWS Fund (COP Financing) - $5,000,000 

Total $1,050,000 $5,000,000 

Updated: August 16, 2022 

79



Capital Improvement Projects 2023-2027 
Project Name: 
Water Plant Expansion 

Department: 
Public Works - Utilities 

Type of Project: 
Capacity 

Contact: 
Bob Lemley 

Total Project Cost: 
$14,100,000 

Description: 

The City’s existing water treatment plant (WTP) consists of rapid or “flush” mixing, primary and 
secondary contact, or sedimentation basins, followed by gravity filtration. After the water is filtered, 
it is disinfected and pumped to the chlorine contact basins. High service pumps then deliver the 
finished or treated drinking water to the distribution and storage system.  

Surface water treatment plants must comply with the USEPA’s Surface Water Treatment Rule 
requiring facilities to remove or inactivate microorganisms such as giardia, cryptosporidium, and 
other viruses. MDNR requires surface water plants to have longer detention times for treatment 
and disinfection. Typically, surface water plants have wider swings in turbidity and lower alkalinity 
than groundwater from wells. Well water typically has high hardness, high alkalinity, and more 
iron and manganese. The tradeoffs being that surface water plants generally require larger basins 
while ground water plants generally require more chemicals. 

The existing surface WTP has a maximum design flow rate of 2.5 MGD (1,736 gallons per minute) 
as permitted by the Missouri Department of Natural Resources (MDNR). Over the last five years, 
the WTP treated an average of 0.945 MGD. While the design capacity of the plant is 2.5 MGD, 
staff is only able to treat approximately 2.09 MGD (1,450 gallons per minute) due to pumping 
limitations of the Raw Water Pump Station (see Section 3.1.3 Raw Water Pump Station). 

80



Justification: 

According to future water demands identified in the Water Master Plan, the maximum day water 
demands will begin to exceed the water treatment plants design capacity by 2024. The proposed 
improvements outlined in the master plan are identified as either Capacity Improvements 
(required meet future demand projections) or Maintenance Improvements (needed to improve 
safety or reliability or to satisfy MDNR requirements). 

Impact on Operating Costs 

The Water Plant Expansion would have ongoing costs for operation and maintenance. The 
expansion will require more electricity and materials to run the plant.  

Planned Expenditures 

Phase FY 2026 TBD 
Engineering $2,100,000 - 

Construction - $12,000,000 

Total $2,100,000 $12,000,000 

Funding Sources 

Source FY 2026 TBD 

CWWS Fund (COP Financing) $2,100,000 $12,000,000 

Updated: August 16, 2022 

81



City of Smithville August 16, 2022 

5 Year Cash Flow Analysis - CWWS Fund (Non Impact Fees)

$27,880,000

5 Year CIP Total

82



City of Smithville August 16, 2022 

Pending Projects Department
Northwest Subdivision Waterline Loop System (E & C) Public Works - Utilities

Eagle Parkway Water Line (E & C) Public Works - Utilities

Main Street Waterline (River Crossing to Liberty) (E & C) Public Works - Utilities

Helvey Park (12" Waterline) (E & C) Public Works - Utilities

169 Highway Waterline (Commercial to SW Tower)  (E & C) Public Works - Utilities

Owens Branch Gravity Line Phase #1, Line #3 (Engineering) Public Works - Utilities

Owens Branch Gravity Line Phase #1, Line #3 (Construction) Public Works - Utilities

Wastewater Plant Expansion - Phase #2 (Construction) Public Works - Utilities

Water Plant Expansion (Construction) Public Works - Utilities

144th Street to Forest Oaks Gravity Line (Construction) Public Works - Utilities

$700,000

$700,000

Cost Estimate

$700,000

$300,000

$5,000,000

$250,000

Pending Projects - Outside 5 Year CIP - CWWS Fund

$3,000,000

$12,000,000

Grand Total (Net Cost)

$2,500,000

$200,000

$25,350,000

83



City of Smithville August 16, 2022 

Capital Improvement Project Name Dept Name FY 2023 FY 2024 FY 2025 FY 2026 FY 2027
River Crossing (12" Waterline) (Engineering) Public Works - Utilities $200,000 - - - - 

River Crossing (12" Waterline) (Construction) Public Works - Utilities - $550,000 - - - 

$200,000 $550,000  - -   -  Grand Total (Net Cost)

5 Year Capital Improvement Plan - Water Impact Projects

84



Capital Improvement Projects 2023-2027 
Project Name: 
River Crossing (12” Water Line) 

Department: 
Public Works - Utilities 

Type of Project: 
Capacity 

Contact: 
Bob Lemley 

Total Project Cost: 
$750,000 

Description: 

The project will install a new 12” water main under the Little Platte River for capacity and reliability. 
The line will go from Main Street to 3rd Street and will be approximately 2,560’ in length. 